- Illustrated Parts &

GANDY Packing List

V 815 Rice Lake Street, Owatonna, MN 55060

Phone: 800-443-2476 / 507-451-5430
www.gandy.net / Email: sales@gandy.net

6223DS16F

Orbit-Air Applicator
23 Cu. Ft. (.65m°*), 1035-Lb Capacity, Implement Mounted Hopper
w/ 16 (1-1/4”) Openings, Fertilizer (F) Red Wheels
For Use w/ 1-1/4” 1.D. Tubing
Single Shaft No Clutch

12-Volt Electric Motor Driven
(All Parts & Hardware in Place Unless Otherwise Specified)

....................... S02-0001-034......................Shipping Crate (23/31 CF Hopper)
Use: 4 Hex Bolt (3/8 x 2-3/4) (C03-0375-111)
8 Wrought Washer (3/8) (C02-0375-030)
4 Hex Nut (3/8) (C01-0375-010)
....................... 62240-1 v Hopper, 23 CF
Use: 2 Sight Window (610851/26)
4 Rail (610851/27)
12 Pop Rivet (3/16 x 3/8) (C19-0187-030)
1 Decal, Important, Metering Wheel (N02-0062-040)
2 Decal, Caution (N02-0014-010)
1 Decal, Caution Black on Yellow (N02-0062-050)
1 Decal, Caution Plug (N02-0062-051)
....................... 62240-2 ceeverieniennnn ROOF 23 CF
Use: 2 Carriage Bolt (3/8 x 1-1/2) (C04-0375-061)
2 Wrought Washer (3/8) (C02-0375-030)
2 Whiz Flange Nut (3/8) (C01-0375-030)
20 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
20 Whiz Flange Nut (5/16) (C01-0312-030)
2 Decal, Orbit-Air Small (N02-0001-123)
....................... 62240-4...........ccceevevnennen.. Bushing Mount
Use: 2 Carriage Bolt (3/8 x 2) (C04-0375-080)
2 Whiz Flange Nut (3/8) (C01-0375-030)
....................... 62200-22.........cccvsevenennnn. SCreen Support Bracket
Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
4 Whiz Flange Nut (5/16) (C01-0312-030)
....................... 62240-3 cerrerenennennn. COVET (For 23/30 Cu ft Hopper)
Use: 2 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
2 Wrought Washer (3/8) (C02-0375-030)
2 Jam Lock Nut (3/8) (C01-0375-062)
....................... M05-0000-004..................... Rubber Latch w/ Keeper
Use: 4 Pop Rivet (C19-0187-000)

Page 1 of 29



....................... 62852-3...........ccecveeveeeenennn. INNEr Hinge (Cover)
Use: 2 Hex Bolt (3/8 x 1) (C03-0375-041)
4 Jam Nut, Nylon Lock (3/8) (C01-0375-062)
8 Wrought Washer (3/8) (C02-0375-030)
....................... 62852-4...........cccueevene.nnn. Outer Hinge (Cover)
Use: 8 Wrought Washers (3/8) (C02-0375-030)
4 Jam Nut, Nylon Lock (3/8) (C01-0375-062)

....................... 629069-1..........c..ceeveneeenee.. MoOuNting Base, w/ Holes
Use: 16 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
16 Wrought Washer (3/8) (C02-0375-030)
16 Lock Washer (3/8) (C02-0375-010)
16 Whiz Flange Nut (3/8) (C01-0375-030)

....................... 62851-34.............cceue...nn. Shaft, Gear & Driven Sprocket (43-1/4 x 5/8 Round)
....................... 63861-7...........cc0ccvenvnenn..nn. Bearing, Plastic (5/8 Bore)
....................... 09074690-4.......................... Flangette, Bearing (for 63861-7)

Use: 4 Carriage Bolt (1/4 x 5/8) (C04-0250-020)
4 Whiz Flange Nut (1/4) (C01-0250-030)

....................... 62851-28.............cccveneeenee.. Mounting Bracket, Sensor
....................... 628957-1.........cceeveeveenennnn. Sensor Shaft w/ Tab Installed
....................... 62851-42.............c.ccve.......... Chain Sprocket, 21-Tooth (5/8 Bore)

Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)
....................... 62853-9.......cccceveveieneenn. Sprocket, 24-Tooth (5/8 Bore x 1-3/8 Hub)

Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)
....................... 62851-22.............cceveneeen.nn. Shaft (1-inch Round x 46 Long)

Use: 1 SAE Washer (1-inch) (C02-1000-020)
1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)
....................... D05-1000-010 .....................Bearing (For 1-inch Shaft)
Use: 4 Hex Bolt (5/16 x 3/4) (C03-0312-030)
4 Lock Washer (5/16) (C02-0312-010)
4 Hex Nut (5/16) (C01-0312-010)
....................... 628720-12............................Sprocket Double, 32T-35T Chain (1-inch Bore x 3-5/8 Hub)
Use: 1 Hex Bolt (1/4 x 1-1/2) (C04-0250-070)
1 Nylon Lock Nut (1/4) (C01-0250-040)
....................... G06-0060-001 .....................Speed Control (Zero Max Y42)
Use: 4 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
4 Wrought Washer (3/8) (C02-0375-030)
4  Lock Washer (3/8) (C02-0375-010)
4 Whiz Flange Nut (3/8) (C01-0375-030)

....................... 62853-43..........ccceeeveeenenn. Sprocket, 16-Tooth (5/8 Bore x 1-3/4 Hub) (On Zero-Max)
Use: 2 Socket Set Screw (#10-24 x 5/16) (C06-0187-030)
....................... 62853-44.............cccu...nn. Sprocket, 16-Tooth (1/2 Bore x 1-3/8 Hub) (On Zero-Max)
Use: 2 Socket Set Screw (1/4 x 1/4) (C06-0250-020)
....................... F02-0041-100......................Roller Chain #41 (100 Rollers)
Use: 1 Connecter Link #41 (F02-0041-001)
....................... 62851-23............cecceeveveee.. Nylon Roller (Chain Tightener)
Use: Carriage Bolt (3/8 x 2-1/2) (C04-0375-100)

1
2 Wrought Washer (3/8) (C02-0375-030)
1 Wrought Washer (1/2) (C02-0500-030)
1 Lock Washer (3/8) (C02-0375-010)
1 Hex Nut (3/8) (C01-0375-010)
1 Bushing (9/16 O.D. x 1-5/8 Long) (09065168-11)
....................... 62851-8.........cceceeveveeneen Alr Chamber, 21.9 Cu Ft (16-outlet)

Use: 3 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
1 Wrought Washer (3/8) (C02-0375-030)
1 Lock Washer (3/8) (C02-0375-010)

Page 2 of 29



M05-0829-300..........ccoeuuee.
M10-0055-060............cocueee.

M05-2000-000............cccuunee

62851-32

628720-18........ccccvvirin

M05-3000-000...........ccoeuenee.

62240-10

62851-5..
62240-8..

L01-0012-007........cccvevennee

629068-5

3 Whiz Flange Nut (3/8) (C01-0375-030)
Air Pressure Switch Wiring Assembly, Consisting of The Following:
Use: 2 Pan Head TC Screw (#8 x 1/2) (C07-0164-070)

1 Air Pressure Switch Square & Mount Plate (62851-86)
Gasket, Potting Box
Potting Box
Use: 2 Pan Head TC Screw (#8 x 1/2) (C07-0164-070)

Gasket, Mixing Chambers
Mixing Chamber (For 1-1/4 inch 1.D. Tubing)
Use: 32 Hex Head TC Screw (5/16 x 3/4) (C03-0312-032)
Rubber Plug, 2-inch (For Air Chamber Clean Out)
Angle Support, Blower
Clean-Out Chute, 4-inch
Use: 1 Wing Nut (5/16) (C01-0312-020)
1 Wrought Washer (5/16)(C02-0312-030)
Rubber Plug, 3-inch (Hopper Clean Out)
Angle Clamp, Tubes (For 23 CF)
Use: 4 Foam Clamp Strip 9-1/2 Long (62851-16)
5 Hex Bolt (5/16 x 2-1/4) (C03-0312-091)
5 Lock Nut, Nylon (5/16) (C01-0312-040)
Bar Clamp, Plastic Tubing (For 21.9/30 Cu Ft Hopper)
Use: 4 Foam Clamp Strip 9-1/2 Long (62851-16)
Mounting Bracket, Platform (23/31 CF)
Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
4 Whiz Flange Nut (5/16) (C01-0312-030)
Platform (For 23/31 CF)
Use: 3 Grip Tape (3 x 48-1/2 Long) (62851-15)
Angle Support (For 21.9/30 Cu Ft Hopper Platform)
Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
4 Whiz Flange Nut (5/16) (C01-0312-030)
Clear Windshield (For 23/31 CF Hopper)
Use: 6 Hex Bolt (1/4 x 1/2) (C03-0250-010)
6 Wrought Washer (5/16) (C02-0312-030)
6 Whiz Flange Nut (1/4) (C01-0250-030)
Screen (For 23/31 CF)
Bracket Long Fan Support
Use: 2 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
2 Wrought Washer (3/8) (C02-0375-030)
2 Lock Washer (3/8) (C02-0375-010)
2 Whiz Flange Nut (3/8) (C01-0375-030)
Bracket Short Fan Support
Use: 2 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
2 Wrought Washer (3/8) (C02-0375-030)
2 Lock Washer (3/8) (C02-0375-010)
2 Whiz Flange Nut (3/8) (C01-0375-030)
Electric Motor, 12 Volt Stature
Mounting Plate, Electric Stature Motor
Use: 4 Hex Bolt (1/4 x 3/4) (C03-0250-030)
4 Lock Washer (1/4) (C02-0250-010)
Hex Bolt (3/8 x 1-1/4) (C04-0375-051)
Lock Washer (3/8) (C02-0375-010)
Wrought Washer (3/8) (C02-0375-030)
2 Whiz Flange Nut (3/8) (C01-0375-030)
Mounting Bracket, Electric Motor
Use: 2 Hex Bolt (5/8 x 4) (C03-0625-161)
Page 3 of 29

NN DN



2 SAE Washer (5/8) (C02-0625-020)
2 Lock Washer (5/8) (C02-0625-010)
2 Hex Nut (5/8) (C01-0625-010)
....................... G01-0018-030 ..................... Sprocket 18-Tooth (5/8 Bore)
Use: Key (3/16 x 7/8) (24078179-11)

163 Ft............. F02-0041-000........cccvecvenene Roller Chain #41 (38 Rollers)
Use: 1 Connector Link #41 (F02-0041-001)
....................... 62240-5...........c.cceeeevenenn.. Chain Guard
Use: 4 Carriage Bolt (1/4 x 5/8) (C04-0250-020)
4 Whiz Flange Nut (1/4) (C01-0250-030)
....................... 62240-6.............cc0evvveneennnn. Strap Long Mount
Use: 1 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
1 Wrought Washer (3/8) (C02-0375-030)
1 Lock Washer (3/8) (C02-0375-010)
1 Whiz Flange Nut (3/8) (C01-0375-030)
....................... 62240-7.....c.cccvveverennnenn. Strap Short Mount
Use: 1 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
1 Wrought Washer (3/8) (C02-0375-030)
1 Lock Washer (3/8) (C02-0375-010)
1 Whiz Flange Nut (3/8) (C01-0375-030)

....................... F02-0041-062......................Roller Chain #41 (62 Rollers)
Use: 1 Connector Link #41 (F02-0041-001)

....................... Jack Shaft Assembly 62240-D

....................... 62200-23.............c0cevene.ne.nn. Drive Bearing Housing
Use: 1 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
1 Wrought Washer (3/8) (C02-0375-030)
1 Lock Washer (3/8) (C02-0375-010)
1 Hex Nut (3/8) (C01-0375-010)
....................... D05-1000-050 .....................Bearing 1-inch Bore w/Set Screw
Use: 4 Hex Bolt (5/16 x 3/4) (C03-0312-030)
4 Lock Washer (5/16) (C02-0312-010)
....................... 629069-2.............cceeveneennnn. Drive Shaft (1-inch x 8 Long)
Use: 2 SAE Washer (1-inch) (C02-1000-020)
1 Cotter Pin (3/16 x 1-1/2) (C20-0187-040)

....................... 62851-33.........ccccevvveeennen. Bushing (1-1/4 x 9/16 Long)
....................... 62853-13.......cccccevevenenen Sprocket, 24-Tooth (1-nch Bore x 1-1/2 Hub)

Use: 1 Cotter Pin (3/16 x 1-1/2) (C20-0187-040)
....................... 628833-1......c.cceeeveueneenen. Sprocket, 16-Tooth (1 Inch Bore x 1-1/2 Hub)

Use: 2 Socket Set Screw (1/4 x 1/4) (C06-0250-020)
1 Key (1/4 x 1-3/8) (5508336-6)

Page 4 of 29



....................... 5508442-35.......cccoiiiien
....................... 62240-16F ..o
1o 62240-63.......ccccviriiiine
4Ft . M05-0125-050.........ccccvrnnee.
16 . M10-0001-100.........cccurnnee.
16 ... 62851-76.....ccccoivviiiiiine,
16 . M10-0001-050.........cccuene..
32 i 62851-72....ccciiiiiiiee
1o 62851-3.....ccci
1o, 62851-4......coi
1o, 22904-8.......cciie
2 i 62851-26......cccccvviiiiin,
2 i 63861-7....ceeiii
S ST 09074690-4........ccvvvviiene
1o, 62851-41.....cciiiiiiee

Magnetic Hub, 5/8 Bore (Installed on Metering Door Shaft)
Use: 1 Spring Pin (3/16 x 1) (C23-0187-140)

Metering Door Assembly, 16 (1-1/4) Red Wheels:
Meter Door, 16-Out
Use: 2 J-Bolt (5/16) (C16-0312-020)
2 Wrought Washer (5/16) (C02-0312-020)
2 Wing Nut (5/16) (C01-0312-020)
Rubber Strip w/ Adhesive (1/8 x 1/2)
Metering Cup, 1-1/4
Use: 36 Whiz Flange Nut (3/16) (C01-0187-030)
Hole Closures, Slotted
Use: 16 Comp Spring (E00-0420-012)
16 Extruded Washer (628720-20)
16 SAE Washer (5/16) (C02-0312-020)
16 Hex Bolt (5/16 x 1-3/4 Stainless) (C03-0312-071)
Metering Wheel Red
Wear Plate, Stainless
Shaft (41-15/16 x 5/8 Hex)
Center Bearing, Plastic (1 Inch Bore)
Journal Line Shaft (For Center Bearing)
Bushing (1 Inch O.D. x 1/2)
Bearing, Plastic (5/8 Bore)
Flangette, Bearing (For 63861-7)
Use: 6 Hex Bolt (1/4 x 3/4) (C03-0250-030)
6 Lock Washer (1/4 Stainless) (C02-0250-012)
6 Whiz Flange Nut (1/4) (C01-0250-030)
Sprocket 21-Tooth, (5/8 Bore)
Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)

Page 5 of 29



....................... 62167-P8............cccoe........ Blower Assembly, 8 GPM Hydraulic Motor
1o B56-08636-1...........cccevrnnee Front Housing, Blower (Plastic)
Use: 14 Hex Bolt (1/4 x 3/4) (C03-0250-30)
28 SAE Washer (1/4) (C02-0250-020)
14 Lock Nut, Nylon (1/4) (C01-0250-040)
Lo, B56-08636-2..........cc0evenene Back Housing, Blower (Plastic)
Lo, 5608636-4........cccveevvirienennn Back-Up Plate
Use: 4 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
4 Lock Nut, Nylon (3/8) (C01-0375-041)
Lo, 62167-2...ccveiiieieiiceeiee Mount, Blower (Plastic w/Coupler)
Use: 1 Decal, Warning Rotating Parts (N02-0055-010)

1 Decal, Important Hydraulic Motor (N02-0062-043)
1 Decal, Black on Yellow (N02-0062-050)
4 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
4 Wrought Washer (3/8) (C02-0375-030)
4  Lock Washer (3/8) (C02-0375-010)
4 Whiz Flange Nut (3/8) (C01-0375-030)
| L01-0034-004............cco....... Fan, Impeller
Use: 1 Bushing (1-inch JA Bore) (L01-0033-002)
1o, 5408320-25......cccoieririenianns Key, Fan Shaft (1/4 x 1)
1o, 62167-3...cceeiieee e Shaft (6 Inch Long)
1o, 28122-49........ooviie Key, for Coupler (3/16 sg. x 1)
1o, K18-M024-000...........ccevev.. Coupler (9/16 x 7/8)
Replacement Parts................ (K18-M024-003 Black Plastic Coupler Sleeve) (5508230-5 1/8 x1 Key)

(K18-M024-004 Coupler for 9/16 Shaft on Hyd Motor)
(K18-M024-005 Coupler for 7/8 Shaft on End of Fan Shaft)
Lo, K01-0045-003 ...........co...... Hydraulic Motor, 8-GPM Casappa
Use: 2 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
2 Washer, Motor Side, Stainless (62164-2)
2 Lock Nut, Nylon (3/8) (C01-0375-041)
2 D05-1000-030 .......c.ceevenee Bearing & Locking Collar (For 1-inch Shaft)
4., D10-1000-011 ......ccvvveeeee, Flangette, Round
Use: 6 Carriage Bolt (5/16 x 1) (C04-0312-040)
6 Lock Washer (5/16) (C02-0312-010)
6 Hex Nut (5/16) (C01-0312-010)

| 5608231-3.....c.ccevvvveeeiiiiiinen, Screen, Blower
Use: 3 Pan Head Sheet Screw (#10 x 3/4) (C07-0187-090)
T 5508336-7...ccvvvvireeeeiriiiinenn, Guard, Blower Shaft
Use: 2 Thumb Screw (5/16 x 3/4) (C09-0312-100)
2 i K02-0500-120 .........cecvrnnee. Hydraulic Hose, 1/2 x 120”
2 e K02-0500-014 .........c.coene.. Hydraulic Hose, 1/2 x 14” w/ O-Ring Fitting On One End
1o K02-0375-024 .........cccoene... Hydraulic Hose, 3/8 x 24” (Case Drain)
1o, L04-0005-000........cccceruernne. Cable Tie (5/16 x 15-1/4)
1o, L04-0000-000......cccecevrerennne. Tag, Important, Caution
(T 62113 Hydraulic By-Pass Block Assembly w/Check Valve
1o KO05-CV10-200........cccueuneee. Check Valve
1. 6296-1....ccciviririieiie e Hydraulic By-Pass Block

Page 6 of 29



The Following Parts Are Located Inside Hopper:

Lo, 0197102-1.......
2 L04-0005-000.
1o, M10-0005-004
Lo, 629069-A........
1o 629068-B........
1. 5508338-23.....

1. 5508338-24.....

1. C07-0164-051.

1. C01-0164-040.

IO M05-2858-000

IO J03-0500-000..

1. L.05-0008-000.

1. L05-0008-020.

1. L05-0001-050.

1. 5808338-1.......

1. L03-0015-000.

2 L03-0005-000.

1. 62853-47.........

1. 629068-2.........
1o, L03-0003-070.

12 Ft.......... L05-0011-062.
4o 550829-4.........
4o 62852-20.........

8 i 550828-3.........

8 09072598-5.....
1o 629069-H .......
16........ C01-0625-010.

16........ C02-0625-010.

2 L03-0250-030.
1o, 6216-D............
1. K17-P734-004

2 K04-0250-375

1o 62851-46.........

1o 62851-47.........

4.5 Ft... M06-0375-000

Manual Holder Bracket
Cable Tie (5/16 x 15-1/4)
Manual Holder

Parts Carton Containing The Following:

Enclosed Console Assembly, 2 Lights, 1 Switch

Enclosed Console, Front

Enclosed Console, Back

Use: 4 Pan Head Sheet Screw (#10 x 5/16) (C07-0187-040)
2 Hex Bolt (1/4 x 3/4) (C03-0250-30) (in Place)
2 Whiz Flange Nut (1/4) (C01-0250-030) (in Place)

Phillips Head Screw (#8-32 x 3/8)

Kep Nut (#8/32)

Rubber Grommet (3/8 I.D.)

Hole Plug, 1/2

Amber Light

Green Light

Switch, Toggle On/Off (#90-001)

Molded Connector, Female 8-inch w/Terminal

Fork Terminal, Yellow

Wire Connector, Blue

Power & Ground Wire, 10 ga x 12 Feet

Electric Rip Cord, 10 ga x 12 Foot

Use: 2 Wire Connector, Yellow (L03-0005-010) (in Hardware Bag)

Molded Connector, 4 Contact, M & F, 144-inch Wire

Flex Guard Loom

Blank Plate, Air Chamber

Blank Plate, Metering Door

Bar Clamp

Stud Bolt (5/8 x 13-1/2)

Use: 16 Lock Washer (5/8) (C02-0625-010) (in Hardware Bag)
16 Hex Nuts (5/8) (C01-0625-010) (in Hardware Bag)

62DS16C Hardware Bag Containing: (in Parts Box)
Hex Nut (5/8)

Lock Washer (5/8)

Wire Connector, Yellow

Air Pressure Gauge Carton Containing: (inside Hopper)
Air Pressure Gauge 4 Inch

Adaptor, Plastic, 1/4 MPT x 3/8 HB

Mounting Bracket, Air Pressure Gauge

Clamp Bracket

Tubing 3/8 1.D. x 1/8 Wall (One Piece 54 Inches long)

Page 7 of 29



1o C03-0312-041.......ccvcvveneeee. Hex Bolt (5/16 x 1)
T C01-0312-030.....ccereevereannns Whiz Flange Nut (5/16)

Cover Hinge Bolt Assembly

C02-0375-030
(3/8 WROUGHT WASHER)

C04-0375-051
(3/8 x 1-1/4 CARRIAGE BOLT)

C01-0375-062 Qé
(3/8 JAM LOCK NUT)

C02-0375-030
(3/8 WROUGHT WASHER)

C01-0375-062
(3/8 JAM LOCK NUT)

C04-0375-051
(3/8 x 1-1/4 CARRIAGE BOLT)

N

6223-Al

Roof Hinge Bolt Assembly

/- C04-0375-061
(3/8 x 1-1/2 CARRIAGE BOLT)

C01-0375-030
(3/8 WHIZ FLANGE NUT)

C02-0500-020
(1/2 SAE WASHER)

—62240-4
+C01-0375-030
(3/8 WHIZ FLANGE NUT)

- C04-0375-080
(3/8 x 2 CARRIAGE BOLT)

Do this for both ends of roof using the same parts.

6223-A7

Page 8 of 29




Roof Assembly

(JAHSYM LHONOAIM 8/€)
(*dAL) 0£0-G/£0-20D

(LAN XD01 Wvr 8/¢)
(‘dAL) 290-6££0¢0D
(JFHSYM LHONOAM 8/€) / )

("dAL) 0£0-GZ£0-20D

(FONIH ¥3IN0)
(xe) y-cs89 - ’p

(LNN YDOTWVTr 8/€)
("dAL) 290-$/£0-20D

(YIHSYM LHONOAIM 8/¢€)
(*dAL) 0£0-G£€£0-20D

(13XD V9 13O4dNS NIFJDS)
(xz) ¢Z-00229

(LNN IONVTH ZIHM 91/5)
(X¥) 0£0-Z1£0-10D

(YFHSYM LHONOIM 8/€)
(OML) 0£0-6££0-20D

(1109 X3H L x 8/¢€)
(XZ) 1¥0-G/£0-€0D

(YIHSYM LHONOIM 8/€)
0€0-GZ£0-¢0D

(1108 IOVINAVD ¥/E X 9L/S)
(X¥) 1£0-6££0-¥0D

/w.
N (N33308)
(X¥) G-15829
(400¥ 40 €7)
z-0vee9
= / e
7
/d %o
—— 0,.
m.u
¢ @
Q,.O
(43A0D) “ol| T~
€-0veey g “— (IONIH ¥3NNI)
X¢) €-25829

(33d333/M HOLVT ¥398ny)
¥00-0000-SOW r%ﬂ

(13AIN dOd) ,\ -

(X¥) 000-£810-61D

6223-A5

Page 9 of 29



Sight Window Assembly

C19-0187-030 (6X)
(POP RIVET 3/16)

INSIDE OF HOPER

610851/26 (SIGHT WINDOW)

610851/27 (2X)
(SIGHT WINDOW)
MOUNT RAIL)

Use the same parts for other side of hopper.

6223-A6

Roof to Hopper assembly

Page 10 of 29




C04-0375-031 (20X)
(5/16 x 3/4 CARRIAGE BOLT)

C01-0375-030 ( 2ox§
(5/16 WHIZ FLANGE NUT

HOPPER

6223-A18

Hopper Assembly

Page 11 of 29




(@13IHSaNIM)
/9-1G8C9

(XZ) 1-690629

%" MSZ JONVH ZIHM ¥/1)
XS) 0£0-0520-10D

LN (33HSYM LHONOAM 91/5)
- (XG) 0£0-¢1£0-20D

(1nogxaHz/L xv/1)

10N JONVT ZIHM 8/¢) " (X$) 0L0-0520-€0D

"dAL) 0€0-GZ€0-10D

81-02/829 ./
(©N1d ¥399n .€) - 1-0¥Te9
000-000E-SOW

A a/ (JIHSYM LHONOIM 91/5)

\

N 0€0-¢l€0-¢0D

\

\

\ (1NN ONIM 91/5)
020-C¢L€0-10D

6223-A4

Hopper Assembly

Page 12 of 29



(17089 XaH v/ 1-1 X 8/€)
(x2) —m,o-mmmo-moUd Y /£-15829

(YIHSYM XDO1 8/€)
(x2) 010-6£€0-20D—

(4THSYM LHONOIM 8/€) |
(x2) 00-6££020D | |

(LNN XDO1 NOTAN 91/5) | k
A

(LNN 3DONYH ZIHM 91/5)
\\ (X8) 0£0-C1£0-10D

(XG) L¥0-ZLE0-10D

N

_—0L-158¢9

(4IHSYM LHONOIM 8/¢€)

(XZ) 0£0-G/£0-10D (1108 IOVINIVD ¥/€ X 91/S)

(Xx8) 1£0-C1£0-¥0D

(Hog XaH v/1-7x91/5)
(XG) 160-CLE0-€0D

ONO1Z/1-8% 3dVL dIND)
X€) G1-16829

/MOZOJ N:-?__Em,z/\omw
X8) 91-15829

| 9228095

6223-A17

Drive Shaft Assembly

Page 13 of 29



(LNNJDOTNOTAN #/1)

_ : (ONI¥Y3g .1 )
0700520100 () 010-0001-50

(1)dS NIVHD Z€ % HLOOI1-5€) f
CLOBLICI~ i MSZ X3H 91/5)
1) ~(X8) 010-Z1€0-10D
(1108 XaH v/e-L X ¥/1) <
0£0-0520-€0D @?

y e (¥FHSYM XDO191/5)

e e o) - x8) 0102180200
(NId 33LLOD #/1-1 X91/¢) -

0£0-/810-02D (L4vHS .1 2)

- TC158C9

(ONIdVag .1 )

(IXdS NIVHO-1Z)
() 010-0001-50d

¢y-168¢9

(NId ¥3LLOD ¥/1-1 X 91/¢€)
0€0-/810-0¢D

(1108 IDVINYVD 8/S X #/1) @ . (¥IHSYM 3VS 1)

¢--0¢0-0001-¢0D

(X€) 020-0520-¥0D O
Q\ L\ NId ¥31L0D)
) ™. N /11X 91/€)
(5N1d 338903 .£) V a. , —080-/810-020
000-000€-GOW . A af S (ONv3g 8/s o)
@ . (Xe)L198e9
N N3OV ZHM /1)
REES TR TIS | /- [xv) 00-0520-102
(L4VHS 8/S ) (£-198€9 3O4 ILIDNV )
BRSO LS vE-16829 - {xv) 06972060
,,_ \ (1108 3DVISIVD | X¥/1)
7 - 81-02£829 - 0¥0-0520700

(LNN ONIM 91/9)
020-Z1€0-10D

6223-A10

Part numbers with a (*) behind them have grease fittings. See last page.

Zero-Max Assembly

Page 14 of 29



/

(331103 NO1AN)
€2-168¢9

(YFHSYM LHONOAIM 8/€)

0€0-G££0-20D (1NN IONV4 ZIHM 8/€)

(X¥) 0£0-6££0-10D

0.4 , «
@i s

(JIHSVYM D01 8/8) @ S

(LNN X3H 8/¢€)
0l0-GZ£0-10D

010-G£€0-¢0D

(ONOT8/5-1 ONIHSNE)
[ L-891G9060

(JIHSVM LHONOIM 8/€) | |
0£0-6/£0-¢0O ¥

(YFHSVM LHONOIM Z/1)
0£0-0050-20D

/

14VHS .l NO 1)XdS OL)

XVYW-O¥3Z NO 1)dS dOL WO¥H 1DINNOD)
ANITJOLDANNOD L¥# L00-1700-204 )
S¥3TI0Y-001 NIVHD 33110 L¥#)

00L-1¥00-¢04

(3FHSYM JDO1 8/€)
+(X¥) 010-6££0-20D

,@ bR

Axv%

(YIHSYM LHONOYM 8/€)
(X¥) 0£0-62£0-20D

17089 X3H | X 8/€)
[¥0-GZE0-10D

14VHS 8/S )
_ (HLOO!L-91)
- YY-€£68C9

(LAVHS ¥/€ )
(HLOOL-91)

EV-£6829

8

//

(XYW-O¥3Z ZVA)
100-0900-909

(1108 3DOVINNVD Z/1-T X 8/€)
001-GZ£0-¥0D

6223-A11

Jack Shaft Assembly (62240-D)

Page 15 of 29



C02-0187-040
(COTTER PIN 3/16 x 1-1/2)

62853-13
(#41 SPROCKET
(24-TOOTH
C03-0312-030 (2X)
(5/16 x 1 HEX BOLT)

C02-0312-010 (2X)
(5/16 LOCK WASHER) RN

N\ 62851-33

C02-1000-020
(1" SAE WASHER)

629069-2

D05-1000-050

D05-1000-050 (1" BEARING)

(1" BEARING)

C02-1000-020
(1" SAE WASHER)

5508336-6 L
(KEY, 1/4 x 1-3/8) %E Gf ~-C02-0312-010 (2X)

62200-23

(5/16 LOCK WASHER)

C03-0312-030 (2X)
(5/16 x 1 HEX BOLT)

628833-1 C02-0187-040
(#41 SPROCKET (COTTER KEY 3/16 x 1-1/2)
(16-TOOTH

62240-D

12-volt Motor assembly

—C02-0250-010 (4X)
(1/4 LOCK WASHER)

/—C03-0250-030 (4X)
/ (1/4 x 3/4 HEX BOLT)

7
629068-5 © 2

;- 24078179-11
/ (3/16KEY)

G01-0018-030
(18-TOOTH SPKT #41)

6223-A15

Jack Shaft to Hopper Assembly
Page 16 of 29




C04-0375-041
(3/8 x 1 CARRIAGE BOLT)

(JACK SHAFT ASSY)

C02-0375-030

(3/8 WROUGHT WASHER)

rd

FO2-0041-062

#41 ROLLER CHAIN 62-ROLLERS)

& F02-0041-001 - #41 CONNECTOR LINK)
CONNECT CHAIN FROM)

24-T ON JACK SHAFT)

TO BOTTOM 16-T ON ZERO-MAX)

—C01-0375-030 (2X)
(3/8 WHIZ FLANGE NUT)

~C02-0312-030 (2X)
(5/16 WROUGHT WASHER)
/
J . ,-C02-0312-010 (2C)
./ ﬂ/ (5/16 LOCK WASHER)

O P~ 030375051 (2X)
%/ (3/8 x 1-1/4 HEX BOLT)

\C01-0375-010
(3/8 HEX NUT)

- C02-0375-010
(3/8 LOCK WASHER)

6223-Al14

Chain Guard Assembly

C04-0250-020 (4X)
(1/4 x 5/8 CARRIAGE BOLT)

&

62240-6

C01-0250-030 (4X)
(1/4 WHIZ FLANGE NUT)

62240-7

62240-5

6223-A16

12-volt Drive Assembly

Page 17 of 29




ATAWISSY AIVNO NIVHD 33S

(1109 X3H ¥/1-1 X 8/€)
(XZ) 1S0-G/E£0-€0D

N\

A
\@w,

(¥3HSYM XDO1 8/€)
(x2) 010-6££0-20D

(¥IHSYM LHONOIM 8/€)
(XZ) 0£0-6££0-20D

(NI YOLDINNOD Lv# L00-1700-204% /
(S¥3T10¥-8E NIVHO 331104 Lv#) /

8€0-1¥00-¢04 -/

ATGWISSY JOLOW L1TOA-CL 335~

i P
(43HSVM IVS B/S)

(1108 XaH v/1-1 x 8/¢)
—(X2) 1S0-6££0-€0D

(¥3HSYM XDO1 8/€)
(XZ) 010-5££0-20D

=y ‘ (4FHSYM LHONOAIM 8/€)
—(Xz) 0£0-6££0-20D

(INN 3IDONVH ZIHM 8/€)
—(X€) 010-5££0-€0D

(1709 X3H ¥ X 8/S)
—(X2) 191-6290-€0D

K 09-0v229—

(xz) 020629000~ .~
(YFHSYM DO 8/S) \/,\w\
(x2Z) 010-6290-20D r

/|

(LNN X3H 8/5)
(XZ) 010-6290-10D

/

(LNN IONVTH ZIHM 8/¢€)
0£0-G/£0-10D

6223-A13

Metering Door Assembly

Page 18 of 29



62851-41

C16-0312-020 (2X)
63861-7 (2X)

CLOSED POSITION
UPPER MID POSITION
- LOWER MID POSITION
~~ FULL OPEN POSITION
09074690-4 (6X)

62851-26 (2X)

M10-0001-100 (16X)

62851-72 (32X)
62651-75 (16X)

—
> >x< &
‘DN‘D
v‘_l§”‘—|
0 O
I\Nz
L ] | ]
!l—lo?
l.nN°
o0 s ~
o NS
o <
[ —]
L

Air Chamber Assembly
Page 19 of 29




¢e-168¢9

(LNN 3ONVYT4 ZIHM 8/€)
("dAL) 0£0-GZ£0-10D

(YFHSYM LHONOIM 8/€) e
("dAL) omo-ﬁmo-mout\@

LG0-GZE£0-€0D

[
(1109 X3H ¥/1-1 x 8/¢) \\\@ qb

(¥3HSYM XDO1 8/¢€)
(‘dAL) 010-GZ£0-20D

(1371091 (ONIgNL Q' ¥/1-1 3O
(439WVHD IV (43gWVHD DNIXIW

815829 ~(X91) 090-6500-0LW

Mim X91/9)
1709 X3aH ONIddVL1-413S)

\ab//
(XZ€) 2€0-21€0-€0D

(13NSVD)
~(X91) 00€-6280-SOW

. (on1d ¥3gany .z)
D~ (xz) 000-000Z-SOW

N (1109 X3H L x8/¢)
(XZ) 1¥0-G/£0-€0D

€€-CrC80SS

~— (HDLIMS 33NSS3d dIV)
V-9129

0L0-2100-0LT

/ (M3JDS ONIddVL-413S 2/ X 8#)
—(X¥) 0£0-¥910-2£0D

6223-A8

Hydraulic Blower Assembly

Page 20 of 29



YOLOWITTNVIGAH  7.,q77g

HLIM S3WO0J
A LTX __w\ﬁx __w\ﬁ
€00-5700-TON

(Xt) 2-v9129 N

L-9€€8055

80/50/zt
8¢-L9709

GC-0TE80YS
€-L9T19
6y-Tt18C

000-vCOW-8TX

1-9€980-959

{

€-1€1809S

€00-£€00-101

¥00-v€00-101
$-9£98099

9£980-95¢8

(x2) 0£0-0007-50
(x¥) T710-0007-070

Hydraulic Hose Connections

Page 21 of 29



(S-X084-+-9)# ONLLLIA ¥3)NYvd 35N e dn YOOH NIV4A 3SY) HLIM

849129

HIONEES3N ¥O dHIS ONLLNOY 350H YOLOMW ‘GAH WdD 8 N4 AGNYD
YOLOVYL OL Y09 350H LNOY
NIVY0 352
I50H ,8/€
(%078 JATYA AQNYO OL XOv8)
(DLLSY1d Yov18) N4 ANV (DILSY1d Xov19) NV4 ANV
L40d NYNLTY 104 24NSSTUd
xxISOH HONI-P/€ 35N 1334 07 ¥3A0xx
+xSNNY L004 0Z OL d 404 350H HONI-Z/T 35N«
+xUIWOLSND A9 GAT1ddNS 38 OL 350H 40 NOLLD3S STHL QN3 d0LJvdl
YIOAYISTY 40 dWNS YOLDVYL OL
YOV NNY 38 0L SG33N 350H NIV¥Q 35V) 021-0050-20X

3LON

NIVYd 35Y)
350H 'AAH 8/€
$20-GLE0-T0N

YOLOW JTTNYYAAH QAYMOL
39 LSNW 4L W, Q3dWYLS
¥001749 SS¥d-A9 40 N3
10N

Shaft Sensor

Page 22 of 29



N
1
[ ]
[ g
o
!
—
-
o

62851-28

HOPSIDE-L
12/4108

628957-1

Zero-Max Decal Locations (on Zero-Max)
Page 23 of 29




| I o ==
) ~ e
gEE&MﬁAéECAL O O LiJ
]
g O
7ERO-MAX e rg
SERVICE DECAL ~_|[ _
| e f| |
=)
L k|5
B
O O 7

6224DS-TM-B4

Decal Location (Zero-Max Side)

_—LERO-MAX SIDE

N02-0014-010 _—SERIAL NUMBER
S / N02-0062-050
( D\ CAUTION /_

o' de 80 oan coues

_—N02-0062-040

6223-A19

Decal Location (Opposite Side of Zero-Max)

Page 24 of 29




Sy o2

hand, feet ond o0t of ol chalm.|
Koop fingws. clofhing s
Ppenanal inkay.

NO2-0014-010

6223-A19

Clean-Out Decal Location

CAUTION
¥ apilonal agltaton isfolled. do not invedt

wm«:wtﬂucﬂ
may rea,

N02-0062-051

6223-A19

Front & Rear & End Decals
Page 25 of 29




~N02-0001-132
/ (DECAL FRONT & BACK)

— /

—1§8 /

= / [
I

GANIDY
ORBIT-AIR GD

.

DECAL BOTH ENDS

:
G !
GAINIDY?
= ————

6223-A19

Page 26 of 29




5508338-24
ra

5 ®
S o

_— 5508338:23
S 050001050

62853-47

6290688
12/29/03

&

K L03-0005-010

Page 27 of 29




(1PLUG GOES TO MANIFOLD
(2)PLUG GOES TO CLUTCH

GREEN @ BLACK
)
LIGHT BLACK

BLACK

SWITCH

AMBER BLACK
LIGHT @
BLACK

L

\

A
an
WHITE | | BLACK
BLACK| | WHITE
OO O O
@ POWER SOURCE

629068-B1
12/29/03

Page 28 of 29




Manual Holder Bracket
Mount manual holder to corner of hopper or convergent location on implement.
Store Operator’s manual, Packing List & Rate Chart of convergent access.

MANUAL HOLDER BRACKET

(0197102-1)
PLASTIC CANISTER
/ (M10-0005-004)
CABLE TIES

(L04-0005-000 Qty 2)
HOLD1

11/12/08

C

Maintenance

Check all bolts for tightness after first two hours of use; check periodically thereafter.

Grease all fittings regularly.
There are TWO grease fittings on this hopper. These must be greased before use and periodically during use.

Locations. See page 13 for locations.
One grease fitting on each 1-inch bearing (D05-1000-010) (Two) located on the 1-inch drive shafts (62185-22).

Lucubrate chains as needed.

Periodically clean intake screen on hydraulic driven blower.

(6231DS16F)
August 15, 2017
Printed in the USA

Page 29 of 29



